DRAWING




PARTS LIST
Ref#t Description QTY | Ref# Description QTY
1 Hex Bolt M10x75 1 38 Lock Nut M8 3
2 Big Flat Washer @10 1 39 | Lock Washer @10 3
3 Spring 1 40 | Hex Bolt M10x55 1
4 | Adjustable Handle (top) 11 41 | Shield Cap 1
5 | | Washer 1 42 | Wheel 2
6 | Hex Lock Nut M10 3 | 43 |lInitiative Axle Shaft Ass’y | 1 |
7 Index 1 44 | Safety Pin
8 Wing Nut Ass’y 1 45 | Composite Bearing
9 | Fixed Plate 1 | 46 | Gear Box Ass'y ]
10 Adjustable Handle (I 5 : 1 47 | Driven / Axle Shaft Kssy 1
11 |RPin@2 | 1 | 48 | HexBolt M8x50 2

34 _Hex Bo!t I\/I10x25 71 Lock Retalnmg ng Cap @40 | "

35 | Hopper Rear Panel 72 | Adjustable Plate

2
1
1
2
1
=
o
12 | Lock Washer @& 18 | 49 | Lock Retaining Ring Cap @25 | 4
13 Cotter Pin D3x25 1 50 | Dust Cover I 1
14 || Flat Washer '8 20 | 51 |Impeller Ass'y 1
15 Shaft Pin 1 52 | Spread Plate 4
16 Handle Fix Pin 1 53 | Flat Washer @40 1
17 || Hex Bolt M8x20 5 | 54 | Adjustable Plate (down) | 1
18 | Hex Nut M8 18 | 55 | Adjustable Plate (top) e
19 | Flat Washer @10 7 56 | Hopper Bottom Plate 1
20 Flat Washer @12 2 57 | Axle Bush 1
21 Hex Nut M10 3 58 | Hex Bolt M10x50 1
- —72‘{#“}:htﬂc>hiTongue T 1 59 | Agitator o 11
23 | Lock Washer @12 4 | 60 |OilCup ) 2
24 Lock Nut M12 3 61 Bearing 4
25 | Coupler 1 62 | Frame Ass'y 1
26 Hex Bolt M12x75 3 63 | Cotter Pin @2x20 2
27 | HexBoltM8x70 1 | 64 |HexBoltMsxte | g
28 | HexBolt M12x20 | 2 | 85 | Connecting Shaft IER
29 | Hopper Side Panel 2 | 66 |BigRound Head Bolt M6x16 | 3
30 | Corner Cap (Front) B 4 67 | Flat Washer @6 .. 3
31 | Big Round Head Bolt M6x12 | 44 | 68 | Lock Washer @6 3
B Hopper Front Panel 1 69 | Hex Nut M6 3
33 Hex Flange Nut M6 44 70 | Lock Plate 1
1
1

3

1
36 Hex Bolt M8x25 4 73 | Handle Grip
37__| Shied Brace 3 '

26



